
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION             C      Mn     P      S      Si     Cu     Cr     Ni     Mo     V      Nb(Cb) Ti     Sn     Als
130862   SAE J403 1008              0.063  0.175  0.011  0.007  0.004  0.022  0.016  0.017  0.006  0.001  0.001  0.002  0.001  0.030
233280   SAE J403 1008              0.054  0.163  0.008  0.016  0.006  0.029  0.013  0.017  0.002  0.001  0.002  0.001  0.007  0.040
431651   SAE J403 1008              0.058  0.190  0.011  0.016  0.006  0.029  0.018  0.025  0.004  0.002  0.002  0.001  0.001  0.040
431707   SAE J403 1008              0.057  0.203  0.010  0.018  0.026  0.030  0.022  0.024  0.004  0.002  0.002  0.001  0.002  0.047
COLADA      N2
130862      0.0053
233280      0.0059
431651      0.0062
431707      0.0060
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.ROLLO        ESPESOR(Plg.)   DUREZA
130862          5027080A        0.0478          54(RB)
233280          5020104A        0.0299          59(RB)
233280          5020104B        0.0299          59(RB)
431651          5020103A        0.0299          57(RB)
431651          5020103B        0.0299          57(RB)
431707          5020105A        0.0299          57(RB)
431707          5020105B        0.0299          57(RB)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.ROLLO        ESPESOR(Plg.)   ANCHO(Plg.)  PEDIDO          PARTIDA         ENTREGA         PED.CLIENTE
130862          5027080A        0.0478          48.0000      0000140725      000030          1001772345      15318
233280          5020104A        0.0299          36.0000      0000140725      000040          1001772345      15318
233280          5020104B        0.0299          36.0000      0000140725      000040          1001772345      15318
431651          5020103A        0.0299          36.0000      0000140725      000040          1001772345      15318
431651          5020103B        0.0299          36.0000      0000140725      000040          1001772345      15318
431707          5020105A        0.0299          36.0000      0000140725      000040          1001772345      15318
431707          5020105B        0.0299          36.0000      0000140725      000040          1001772345      15318
COLADA          NO.ROLLO        NORMA
130862          5027080A        AH/5%
233280          5020104A        AH/5%
233280          5020104B        AH/5%
431651          5020103A        AH/5%
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.ROLLO        NORMA
431651          5020103B        AH/5%
431707          5020105A        AH/5%
431707          5020105B        AH/5%
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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